[image: image1.jpg]é OFF2ROAD, ) e COMPTION‘V” ey q
RADIO CONTROLLEDIGASIPOWEREDIRACING! BUGGYE_'L—,—\Y i

!%i

-




[image: image2.jpg]\\“‘

f

J

Ny

. o :
[FRONT{AND)
S CENTERIDIFEERENTIALS
&9 - v
7] (VSR )
Virt ’
FRONT:SUSPENSION/(STANDARD VERSION)
'ERONT/SUSPENSIONJ(ORTION) 10, |
_REARIGEARIEOXJANDISUSPENSION - i2) =
R GEAR BOX AND/BRAKE|SYSTEM/(STANDARD VERS
~ [Z ~._ [EsTEERING[SYSTEM
P

TOOLS RECOMMENDED

GREASE

SCREW CEMENT
f
T

3mm HEX-WRENCH

{3
1.5mm HEX-WRENCH I 1 = —
2mim HEXWRENCH I _
2.5mm HEX-WRENCH \
= LONG NOSE PLIERS
SEMENT

% MODELING -
VIRV L 1 A s
L ) \

RN

QRN

\\



[image: image3.jpg]87004

AR

4

L=
5

<if‘ll1¥

87002

!
3
4
4
] N
)
]
i
3
3
!
Q
R
R

87002
87002

o
A‘ @®.

87002




[image: image4.jpg]4X4 SETSCREW.
SCREW CEMENT

4X8 WASHER x4

8X16 BALL BEARING

4mm O-RING

20mm O-RING
4X26.8 SHAFT x2
ASSERBLE TWO FRONT AND REAR DIFFERENTIAL UNITS
NOTETHE FRONT AND REAR O DFIVES DIFFER FRON CENTER PARTS USED WiTH
CENTER DIFF ASSEMBLY. P
APPLY A SMALL AMOUNT OF GREASE ONTO OUT DRIVE BEFORE ASSEMBLY.
INSERT OUT DRIVE SHAFLBEARING AND 6 O-8ING. PUT PININTO OUT DRIVE
SHATT HOLE O LOCK IN PLACE, USE THE d SET SCREW O/ CLOSE SERVICE HOLE IN PLASTIC DIFF CASE
X8 SHIN WASHERS MUST BE USED 10 SEI GEAR IAESH

2.5K13.8 SHAFT

8X16mm BALL BEARING

6mm O-RING.

APPLY A SHALL AMOUNI OF GREASE ONIO OUI DRIVE BEFORE ASSEMBLY,
INSERT OUT DRIVE SHAFT INTO BEVEL GEAR VIITH BEARING. PLACE O-RING ON SHAFT AND THEN

LOCK VITH PIN AND LARGE GEAR

VAT OTHER DIFF FILLED WITH GREASE ATIACH BEVEL COVER AND TIGHTEN THE FOUR SCREWS EVENLY

DIFF GREASE

APPLY DIFF OIL OR GREASE SEFORE CLOSING. FILL THE CROSS PINS.
'NOTE RACERS USE 5,000 WEIGHT 1 FRONT AND 1,000 WEIGHT N REAR
(OF SILCORE BIFF OIL




[image: image5.jpg]44

87004

8
3
A
{
by
8
9
:
;
s
3
:




[image: image6.jpg]ax4mm SETSCREW ——7)

SCREW CEMENT

| ~

l _ /

281385 ) DIFF GREASE
‘t)i 4XBmm WASHER xd

8X16mm BALL BEARING.

20mm O-RING

6mm O-RING 6x14mm WASHER

4X26.8mm SHAFT x2

ASSEMBLE AS IN STER. | FILL CENTER DIFF UNI 10 CROSS PINS, USING GREASE OR DIFF Ol
INGTE; THE CENTER DIFF OUT DRIVES USE ARE DIFFERENT THAN FRONT AND REAR UNITS RACERS USE 7,000 WEIGHT SLCONE OIL THE CENTER DIFF.

A 4 Y

M3X12 SCREW x4

8X16 BALL BEARING.

4mm O-RING
2.6X13.:8 SHAFT

ASSEMBLE AS IN STEP 1.3




[image: image7.jpg]GRS EN N



[image: image8.jpg]'YOU MUST MAKE 1WO FRONT AND TWO REAR SHOCK ASSEMBLIES, REVIEMBER. 10
USE THE CORRECT SHAFT AND BODY LENGTHS

FRESS THE STEELBALLINIO PLASTIC END. SLI PLASTIC FING DNTO SHOCK
BODY THEN SPRING. HOLD SPRING TIGHT 10 PUF SPRING END O 10 HOLD
SPRING COMPRESSION

SHOCK OlL

FILLTHE SHOCK VATH SILICONE OILAND PISTON THE Up.
AND DOWN 0 REMOVE AIR UNGER FISTON. WITH PISTON
HALF UP BODY,FILL SHOCIC AND TIGHTEN CAP ASSEMBLY
SHOWN N STEP 3.3

USE THE COMBINATION COMPRESSION SPACERS TO SET
SFRING/SHOCK TENSION

10mm CuT OFF
l FOR FRONT SHOCK ONLY

ASSEMBLE CAP INIO THREADED COLLAR. INSERT SLADDER WITH DOME SIDE OUE
BRING THE PISTON DOWN TO SHOCK BOTTOM WHEN CLOSING CA2

1715 NEGESSARY 10 TRIM 10mm OFF SHOCK BOOT FOR FRONT SHOCK ONLY|
SLIPBOOT OVER PLASTIC END WITHOUT TEARING BOOT.




[image: image9.jpg]-

cdh

‘87030
, @1, )

84076 |\ —g7027

A\

A\

:
A
I
%
LS
9
g

A\

87032 87027

17°C-HUB IS
STANDARD VERSION

AN

AN




[image: image10.jpg]8X16 BALL BEARING

INSER] BOTH BEARINGS INTO GEAR BOX HALF. INISERT PINIOH GEAR AND PLACE DOG BONE DRIVE CAP
'AND TIGHTEN SE1 SCREW. THERE SHOULD BE NO PLAY ON PINION SHAFL

CVD SWINGSHAFT
waxizmm screw %
4XBmm WASHER u
o
' LMAKED

7 ; KNUCKLE
CALLAR

2Z5X16.0mm SHAFT poy
5X5mm

2ia]
\ﬁ 247

8X16mm
BALL BEARING x2

M3X8mm ROUND

HEAD SCREW x2 KNUCKLE

M4X12mm SCREW —— 1 CALLAR

ASSEMELE AS SHOWN. NOTE THAT THERE 1 A LEFT AND RIGHT ASSEMBLY FIND THE L GR R MARKED PARTS
AS SHOWN. MAKE SURE YO PRESS N SEARING FULLY WHEN ASSEMELING STEER KNUCKLES.
1USE LOCK TIGHT ON ALL SCREVS.

3X14 FLAT HEAD.

dmm NYLON NUT x4 \ TAPPING SCREW 2 M,
-

/

P

M4X37.5 SCREW.

3X10TAPPING SCREW

M4X62.5 SCREW

ASSEMBLE FRONT GEARBEIX AS SHOWIL DO NOT GVER TIGHTEN SCREWS,

MS5X30 SETSCREW.

7.8mm BALL END
[SNORT]

3x39.2mm
L M3x22mm
screw (L

amm
ERING

4X65.3mm SHAFT

2.3mm
ERING \
3K39.2mm SHAFT

WHEN THREADING THE UPFER WITH THE Sx30mm ROD, MAKE SURE THE START THREADS EVENLY, 10
FINISH ASSEMBLY, INSERY HINGE PINS AN £-RINGS AS SHOWN.

2.3mm
ERING

STELL SHOCK BALL x2

2
T M3X16 SCREW
L8
7 M3X16 SCREW

4X13 TAPPING SCREW xd

ATTACH FRONT SHOCK TOWER 10 FRONT GEARBOX. ALSO INSTALL SHOCK MOUNT BALL ON TOWER
EOR LATER ASSEMBLY.




[image: image11.jpg]© ]
e
/0/‘ ® / 87302

FOR 197 22°
e q C-HUB USE ONLY
~ P @9 = m »

RACING CAR.

\

o

7R
/¥

o

;;;E\as PO

7/8 OFf)

87303:19°
87301 - 29° C-HUB IS OPTION




[image: image12.jpg]3X14 FLAT HEAD.

- ommonirse R
. M3X16 SCREW
- ~ /QMSXMSCREW

X SET SCREW.

wosirme b N
.

MAX37.5 SCREW
8X16 BALL BEARING . [y P
2 3x10 TAPPING SCREW \ Qi
413 TAPPING SCREW x4

M4X62.5 SCREW
ATIACH FRONT SHOCK TOWER 10 FRONT GEARBOX. ALSO INSTALL SHOCK MOUINT BALL ON TOWER
FOR LATER ASSEMELY.

ASSEMBLE FRONT GEARBOK AS SHOWN, DO NOT OVER TIGHTEN SCREWS

INSERT BOTH BEARINGS INTO GEAR SOX HALE INSERT PINION GEAR AND PLACE DO BONE DRIVE CAP
AND TIGHTEN! SET SCREW. THERE SHOULD BE O PLAY ON FINION SHAFT

2.3mm ERING
M3X22 SCREW

= SR p—

KNUCKLE COLLAR x2

\K weo S
4X65.3mm SHAFT

L'\
[ " 4xamm wasker ~ 3mm E-RING

8Xlémm
BALL BEARING x2 L&
MAX) 2mim SCREW
7 WHEN THREADING THE UPPER WITH THE 5x30men RO, MAKE SURE THE START THREADS EVENLY. 70
FINISH ASSEMEL, INSERT HINGE PINS AND E-RINGS AS SHOWN.

2.3mm ERING

3X39.2mm SHAFT

5X5mm SETSCREW.
ASSEMBLE AS SHOWN. NOTE THAT THERE 15 A LEFT AND RIGHT ASSEMBLYFIND THE L OR R MARKED PARIS
AS SHOWN. MAKE SURE YOU PRESS IN BEARING FULLY WHEN ASSEMBLING STEER KNUCKLES.

USELOCK TIGHT ON ALL SCREWS




[image: image13.jpg]AN AN N

]
3
g
/

3
4§
§.
3
3
3
!
3
S
®
N

AN

AN

N\




[image: image14.jpg]STEEL SHOCK
BALLX2

-

(P4

4x13mm
TAPPING SCREW

M3X20mm SCREW

&

[

TAPPING SCREW

4X13mm TAPPING SCREW

M3X16 SCREW.

16 BALL BEARING.

816 BALL BEARING.

ASSEVBLE AS N STEP 4-1

AN Y

M3X16 SCREW,

M4X37.5mm SCREW

M4X62.5mm SCREW

3X12mm TAPPING

SCREW. 2
iy
{ ]

@

3X12mm TAPPING SCREW —___

4X24mm TAPPING SCREW
SCREW CEMENT

3X1 4mm TAPPING.
HEAD SCREW x2

dmm NYLON NUT x4

,o/pu\swc WASHER X6

~0 ax12m
O Porm e

N a1z merinG screw

4X24mm TAPPING SCREW
SCREW CEMENT




[image: image15.jpg]35mm
(a8oun

% SRR wone)
®anmamon \< o
£— 3mm E-RING

T STERL Bt
SWING SHAFT )} 1]

Witees suner , MK25mm SCREW
MAKED 25X16.8
¥ 0 AR

= I s,
i . e
v x I ) ba

Sxxzmm D =

AL WASHER x2 /0 ?9/ e

2
PR 3x10mm

sxas 2 9uAFT _——

S > )\ PLACTIC BUsHING 2 PLASTIC WASHER
mmEANG
ALULSHAFT END X2

'REAR UP-RIGHTS ARE IARKED A5 L OF R, NOTE THIS SEFORE ASSEMBLY.
ADUST [HE UPPER REAR TURNBUCKLE TO 35mm AS SHOWN, SNAP INSIDE TIE-ROD ONIC BALL MOUNT GN REAR TOWER. SECURE ARM WiTH WASHES AND NYLON 3mm
NUTS. USE PLASTIC SPACER WHERE SHOWN AND DO NOY DELETE.

6.8mm
STABILIZER BALL
M3X20mm FLAT HEAD SCREW =

M3X1 2mm SCREW

SHAP STABILIZER BALL INTO) BALL END AND ATTACH 1O SWAY BAR

— =

S

3X10 ALU WASHER 3XBrm FLAT HEAD SCREW

ANTI ROLL BAR 3XBmm FLAT HEAD SCREW

ATIACH REAR SWAYBAR TO REAR GEARBOI. SEE NEXT FIGURE FOR ARM ATTACHMENTS.

N Y




[image: image16.jpg]APy £ .
'D B%’AK-‘E SYSTENMZE

TWIN BRAKE DISK
(STANDARD VERSION)

T
g
3
3
i
R
o
8
3
N
$
8

PURE COMPETITICON




[image: image17.jpg]BRAKE CALIPER
(STAINLESS STEEL)

BRAKE PAD
(BLACK)

BRAKE CALIPER
(STAINLESS STEEL)

BRAKE PAD (BLACK)

BRAKE DISK

aX6X4mm PLASTIC SPACER

ASSEMBLE SRAKE AS SHOWAL STICI PRE-GLUED FIBER PADS 10 STEEL PLATES. AD.UST BRAKE
3X19mm HEX HEAD SCREW. SHOES DISC CAN TURN FREELY

"t 2\Nh

3x8mm
FLAT HEAD SCREW Xt —

= ax3mm

L SETSCREW

3X3mm SET SCREW.

FLANGE BUSHING.

5X8mm PLASTIC -
FLANGE BUSHING BRAKE CAM
(LoNG)

| SX8mm PLASTIC

BRAKE CAM (SHORT) )

WHEN ASSEMBLING T4E BRAKE CAN FOST, NOTE THE FRONT

(SHORT) AND REAR_(LONG). THE REAR LEVER WILL ALSO BE ON TOP OF THE
PLATE, WITH THE FRONT LEVER UNDER PLATE. Sx FLANGE BUSHING CAN BE
REPLACED BY BEARING OF THE SAME SIZE AND TP,

PLACE DISC SPACERS, FRONT AND REAR; ONTO CENTER
POSTS SEFORE MAIN ASSEMBLY.




[image: image18.jpg]&
g
s
S
g
8
3
3
R
)
:
3
i
S
8
N

A

PURE COMPETITICON

87055
87058

|
87055 — @
) i

. —
_ 87056 g i r - s7056
S= 87061

87060 ——— (&3

e ol
2



[image: image19.jpg]6X10mm BUSHING. STEERING SCREW PIN

STEEL COLLAR

3XOmm STEEL WASHER.

B R 6X10mm BUSHING.

3mm NYLON NUT

6x10mm BUSHINGS CAN BE CHANGED TO BEARINGS.

STEERING BALL
STEERING BALL END q

b
ant

4X40mm SET SCREW.

3X15mm FLAT HEAD SCREW.

STEERING BALL —*
ATTACH BALL ENDS TO 4x40mm THREADED RODS. SET SPACE TO 22mm AS SHOWN. APPLY
SCREW CEMEMT TO 3mm NUT AND SCREW.

=




[image: image20.jpg]87069 ——(ﬁ

87069 —

87067

&
3
g
§
5
& i
§
;‘
o
&
3
2|
|
g
a

\ y
PURE COMPETITICON

—




[image: image21.jpg]M4XBmm FLAT
HEAD SCREW M4X1 8mm FLAT

(sTEED) HEAD TAPPING SCREW x4 .
MaxEmm FLAT
E\‘— HEAD SCREW
¥ (STEEL) ‘

ATTACH FRONT SUSPENSION ASSEMBLY 1O CHASSIS WITH 4¢) i
SELF TAPPING SCREWS.

8-3

M4X10mm SCREW R ¥ FRONT TORQUE ROD
MAX1Omm SCREW | ; - (SHORT)
= P |
M3X) Smm \ 3 — S .
FLATHEAD SCREW \ 3 b
\ . " M3xX15mm
FLAT HEAD SCREW - y -
3X12mm FLAT
HERD TAPPING SCREW
7.8mm BALL END

(5' MAKED )

7.8mm FLANGE BALL

7.8mm BALL END.
(5" MAKED )

M3X1 dmm
FLAT HEAD SCREW




[image: image22.jpg]FRONT CENTER SHAFT
(SHORT)

MAX8mm FLAT
HEAD TAPPING SCREW 1

(STEEL)xd \TL y

APPLY SCREW CEVENT O SCREWS AIND ATTACH CENTER DIFFERENTIAL
'ASSEMBIY 1O CHASSIS, BE SURE 1O INSTALL CENTER DOG BONE AT THE SAME TIVE

4X18mm FLAT
HEAD TAPPING SCREW x4

- 3X7%10.6
ALUSPACER

7.8mm STEEL BALL (SHORT)
M3XS0mm SCREW

7.8mm BALLEND
(5 MAKED )

7.8mm FLANGE BALL

M3X] dmm
FLAT HEAD SCREW

7.8mm BALLEND
(S MAKED |




[image: image23.jpg](] ¥ [ : ¥
\ Aoz ri ,J!.U\ ln\vNV

7 o onow oo SYagroKSE0 8/t

/.,v.,. N\ ./, //, /., \ N



[image: image24.jpg]3X12mm FLAT HEAD
TOPPING SCREW.

3X1 2mm FLAT HEAD /‘1 . & 3X12mm FLAT HEAD
mm ’

TOPPING SCREW
TOPPING SCREW x3 A

ATIACH TO GHASSIS USING THE TWO FLASTIC MOUNT FOST NGTE SHAPE),

Rr 2\ WW

L SIDE GUARD

X12mm FLATHEAD
TOPPING SCREW x&
R SIDE GUARD




[image: image25.jpg]84059 84060 84060 84067

ot )

87052 22 4044
87082
-
87078 Tr q’\ ‘ i

87078 0
84055

\\\\\95112 s 78 ?
8 te

84068

3
— S
/i
S
g
9
78
A
/A
)

LY

84055




[image: image26.jpg]TAPERD CORET

PILOT NUT

31 4mm
SCREW x4

AX6mim TAPPING SCREW.
5X10mm BALL BEARING.

_o00@ |
¥ SaommeALsEARING (<
3B WASHER

3X8mm ROUND HEAD SCREW

SXBmm WASHER

ALWAYS HAVE AR FILIER O CARS WHEN RUNNING YOUR ENGINE.
YOU PRE QL FOAM WITH FILER OIL SEFORE USING FITER OTHER WISE
BAMAGE WILL OCCURTIEWRAP FITER TUBE 10 ENGINE AND FILER F DOME
smmNvLoN T e ———) RIGHT YOU SHOULD BE ABLE TO PULL T HARD WITHOUT I CGMING OFF
NOTE: ASSEMBLY OF ENGIHE MANIFOLD,




[image: image27.jpg]MA4X8mm FLATHEAD SCREW x4 v NOTE: SCREV TYPES AND ASSEMBLE. USE SCREW CEMENT ON SCREWS. TIGHTEN, AND.

TESTFOR CORRECT GEAR MESH WITH SLIGHT MOVEMENT,




[image: image28.jpg]vy~ 2 YN
KAGE'SYSTEM & &

[
{
3
h
8
N
8
9
;
i
g
8
N

\
PURE COMPETITICON
| '




[image: image29.jpg]M2X8 SCREW ﬁ—
3)

X12mm |
TAPPING SCREW x4 QJ ‘
|

3X12mm FLAT HEAD
TAPPING SCREW x4

13X15mm
FLAT HEAD SCREW
2 5mm CUT OFF

M2X8mm SCREW

X1 5mm | (%
FLAT HEAD SCREW } LY

e 1

TRIM SERVE) HORN AS SHOWN, CENTER SERVO BEFORE
INSTALLING ARM

REMEVBER 10 CHECK SATTERY STRENGTH OFTEH AND DO NGT
A RUN CAR WITH LOW BATIERIES

SENSOR PLATE

31 2mm FLAT HEAD /1

TAPPING SCREW x3




[image: image30.jpg]3X15mm —Lgmd—
FEAD 5w reen

6.8mm STEEL BALL 3X15mm FLAT

HEAD SCREW (STEEL)
& M3X30mm SCREW
y
s hid Bmm STEEL BALL

vs \ v g ik
\nm SToPbeR \‘;

\j @

FN

STOPPER.
SUDE RODS THROUGH 89K

cuToFF

o ——|

—_

FOR THROTILE ONLY

cuT oFF

R

senpson =
FOR BRAKE ONIY x2

THEOTITEAALL N> SIS

21




[image: image31.jpg]N\ N A
273

N

e\

g
3
R
&
§
S
8
b
8
R
<R
1
S
8
N

WEJOZZH ‘
Tt .. 1111




[image: image32.jpg]M3X14mm SCREW (STEEL)

3X15mm ALU WASHER

FRONT SHOCK (SHORT)

4 - 3mem NVLON NUT
M3X20mm ¥ 3 = E
FLAT HEAD SCREW REAR SHOCK (LONG}

-

PRESS SHOCK 0F OKTO BALL MOUNT FIRST AND THEN SECURE

HOTION SHOCK EID WITH SCREW,

10 REMOVE SHOCKS WITHOUT DAMAGING TOP CAR UNSCREW BOTIOM MOUNT AND THEN LT SHOCK

U710 SNAP TOF FROM EALL MOUNT, O O USE SCREWDRIVER AS LEVER OR ANY TOOLS 10 REMOVE

M3X20mm FLAT HEAD SCREW ————
SHGCKTOP FROM BALL MOUNT SAVE AS STEP 1241

SPONGE-RING.

17mm ALU. HEX NUT




[image: image33.jpg]= (=N — (=N

— o i
SPARE PARTS
87001 Crown Gear 87033 Suspension Shaft-4mm 4 pcs. 87065 Body Post
87002 Bevel Gear 87034 Suspension Shaft-3mm 6 pcs. 87066 Main Chassis
87003 Differential Drive Shaft 2 pcs. 87035 Front 17 C-Hub 2 pes. 87067 Center Swing Shaft 2 pcs.
87004 Differential Case 87036 Rear Upright 2 pcs. 87068 Flat Head Tapping For Chassis 8 pcs.
87005 Steel Spur Gear 87037 Rear Wheel Shaft 2 pcs. 87069 Screw M4x8 6pcs.&M4x10 4 pcs.
87006 Center Differential Drive Shaft 2pcs. 87038 Wing Stay Holder 87070 Screw M3x50, Steel Ball, Alum Spacer M3x7 For Wing Stay
87007 Rear Alum Shock Body 2 pcs. 87039 Rear Botfom Arm 2 pcs. 87071 Front Alum Upper Torque Plate
87008 Rear Shock Shaft 2 pcs. 87040 Rear Alum Suspension Plate 87072 Torque Rod-Ball End Set
87009 Rear Shock Spring 2 pcs. 87041 Rear Shock Tower 87073 Side Guard
87010 Plastic Shock parts 87042 Rear Turnbuckle 2 pcs. 87074 Tank Post
87011 Front Alum Shock Body 2 pcs. 87043 Rear Top Arm Set 4 pcs. 87075 Tank Guard
87012 Front Shock Shaft 2 pcs. 87044 Rear Anti Roll Bar 87076 Fuel Tank
87013 Front Shock Spring 2 pcs. 87045 Rear Swing Shaft 87077 Engine Mount Spacer
87014 Shock Piston 4 pcs, 87046 Wing Mount 87078 Fuel Tube 2 pcs.
87015 Silicone Bladder 4 pcs. 87047 Rear Steel Ball Mount 4 pcs. 87079 Engine Mount 2 pcs,
87016 Steel Ball End 6.8mm 4 pcs. 87048 Center Diff Housing 4 pcs. 87080 Screw Set
87017 Shock Absorber Repair Set 87049 Brake Pad 4 pcs. 87081 Muffler a
87018 Shock Boots 4 pcs. 87050 Center Alum Diff Housing Post 4 pcs. 87082 Muffler Stay Set
87019 Rear Shock Absorber Set 87051 Center Alum Diff Housing Plate 87083 Battery Box
87020 Front Shock Absorber Set 87052 Hex Head Screw M3x19.Spacer M3x6,4pcs. For Brake. 87084 Receiver Box
87021 Center Cup Joint 2 pcs. 87053 Brake Disk 2 pcs. 87085 Radio Tray
87022 Front Top A Arm 2 pcs. 87054 Brake Cam Set 2 pcs. 87086 Radio Tray Post
87023 Gear Box 87055 Steering Ball End set 8 pcs. 87087 Servo Ball End Set
87024 Front Bottom Arm 2 pcs. 87056 Steering Steel Collar 6 pcs. 87088 Servo Linkage Set
87025 Front Shock Tower 87057 Servo Saver Arm 3 pes. 87089 Sensor Mount
87026 CVD Shaft 2 pcs. 87058 Steering Plate 87090 Adjusting Ground Screw M5x12
87027 Wheel Hub Set 2 pcs. 87059 Steel Axle For Servo Saver 2 pcs. 87091 Throttle Rod Set
87028 Drive Pinion Gear 87060 Bushing 6x10mm For Servo Saver 2pcs. 87092 Servo Linkage Rod Set
87029 Front Alum Suspension plate 87061 Set Screw M4x15 For Servo Saver 2 pcs. 87093 Wing-+Alum Washer
87030 Front Suspension Holder 87062 Alum Servo Saver Post 2 pcs. 87094 Body+Decal
87031 Steel Shock Ball 4 pcs. 87063 Front and Rear Torque Rod 2 pcs, 87095 Wheel 2 pcs.
87032 Alum Steer Knuckle 2 pcs. 87064 Bumper Set 2 pcs.




[image: image34.jpg]i
SPARE PARTS OPTIONAL PARTS
84022H Hex Wheel Hub 4 pcs. 87301 Front 22 C-Hub 2 pcs.
84052 Clutch Shoe 3 pcs. 87302 Front Top Arm For 22  C-Hub.
84053 Clutch Spring 5 pcs. 87303 ] Front 19°C-Hub _ 2 pcs.
84055 Clutch Bell 14T . Bearing 87304 Alum (CNC) Steer Knuckle 2 pcs.
84057 Flywheel 87305 Alum Front Bottom Arm Holder
84059 Rubber Tube 87306 Alum Front Top Arm Holder
84060 Air Filter 2 pcs. 87307 Alum Rear Bottom Arm Holder
84067 Manifold and Spring 87308 Alum Rear Upright
84068 Silicone Tube For Manifold & Pipe. 87309 Alum Front Torque Rod
84107 High-traction Tire-pattern 2 pcs. 87310 Alum Rear Torque Rod
84133 Switch Cap 3 pcs. 87311 Alum Radio Tray and Wing Stay Post
84%12 Fuel Filter 87312 Alum Washer 4mm & Screw 4 pcs.
224037 Servo Horn Set 87313 Chassis (7075) - 4mm
224044 Clutch Nut 2 pes. 87314 Alum Turn Buckle For Rear Top Arm
87315 Alum Turn Buckle For Steer Knuckle
87316 Alum Screw For Gear Box
87317 Alum Ball Mount For Rear Bottom Arm
87318 Graphite Front Shock Tower
87319 Graphite Rear Shock Tower
87320 Graphite Radio Tray
87321 Graphite Sensor Mount
87322 Graphite Diff Housing Plate
87323 Graphite Front Upper Torque Plate
87324 Alum Battery Cover
87325 Torsen Differential For Hyper-7 Front/
Rear Diff.
87326 Torsen Differential For Hyper-7 Center
Diff.




[image: image35.jpg]D NN N RN N RSN
17 NN AN
N N N NN ONCNON,
N N AN
| wﬂ%ﬁ%ww% N 7

NZDD

A
AAAAA D

m

1111111

=
, %L
1111 o8
! | || %
1111111/ .
RN w D
3 g2 T2
W 3 =
B % 52 o
0 2
v 5 . 2 <)
- A W X ¢ 3
5 W ] G )
! §
R D5 S
o o SoE) \
Sl g woe
= \H
l

T

( m“ §“ m\a ( A\y {
V/ﬁ,ffﬁﬁﬂ
NN NN AN

WRERERERERUERERENY




[image: image36.jpg]ﬂf/ N

ﬂﬂ/
NMN“

\\ Y
V/ju

/ ,
- NS
(| “ .
e ,
DGR N
SN

//

/

/U
ﬂ
ﬂ
/

;:/jﬂﬂ
ﬁ/ﬁﬁ

N NN
I
: ﬂ\

7 o

N

By
/i

) V 3
PURE COMPETITION
IRADIO CONTROLLED GAS POWERED RACING BUGGY,

_PRODUCED.|
ﬂ w4
i S—

) N
\A ;

ﬂ“‘ f
(OFE-ROADIRACE RS

AR e R
/N
N
ﬂ

aﬂﬂﬁﬂﬁ/

NENENENEN N

N DY /7; //N ,/a N




